Elcometer FV Flat Valve

Product Description

Product Range Spare Parts

Technical Specification

Downloads

#

Elcometer FV Flat Valve

Designed for use with mineral abrasives, the Elcometer Flat Valve provides precise metering of abrasive from the blast pot to the hose, ensuring less wastage.

  • 45° incline design ensures uniform mixture of air and abrasive
  • Manufactured from high grade aluminium
  • Easy access service port to clear the valve from clogging
  • Locking nut allows user to define how open the media valve is
  • Designed to work with mineral abrasives
  • Service kits available for simple maintenance

The 45° inclined valve design affords uniform mixture of air and abrasive. The valve's durable control disks provide precise metering of an abrasive quantity.

Efficient

Manufactured out of high grade, non-corrosive aluminium with durable steel control discs, precise abrasive control can be easily maintained by use of the lever handle.

Easy to Use

The service port allows the valve to be cleared of clogging. The flow control valve is designed for working with mineral abrasives (slag).

Easy to Service

Easy to service out in the field the durable steel control discs can be replaced in minutes using standard tools.

Flexible

Available in two versions, the compact Elcometer Mini Flat Valve for the Elcometer 1020 Blast Machine and the larger Elcometer Flat Valves fit most abrasive blast machines on the market.

Spare Parts



Elcometer Flat Valve Spare Parts

Item Part Number Description
1 KIT 2 Wing Nut M6
2 KIT 2 Spacer M6 x 11
3 KIT 2 Washer M6 (x2)
4 KIT 2 Bolt M6 x 30
5 KIT 1 Air Hose, Steel Standard Safety Clip
6 KIT 2 Long Bolt (M12) (x2)
7 MT30078 Flat Valve Top Plate
8 KIT 1 Flat Valve Top Plate Gasket
9 MT30079 Flat Valve Middle Plate
10 KIT 1 Bottom Cover Gasket
11 MT30080 Flat Valve Bottom Cover
12 KIT 2 Wing Nut M8 (x2)
13 MT28578 FV Level Handle Guide
14 MT30006 Flat Valve Handle
15 KIT 1 Handle Pin
16 KIT 1 Spring
17 KIT 2 Bolt M12 x 50 (x4)
18 KIT 2 Washer (x12)
19 KIT 2 Nut M12 (x8)
20 KIT 1 Gasket (x2)
21 KIT 1 Flat Valve Shut Plate + Shaft
22 MT30007 Flat Valve Bottom Plate
23 KIT 2 Bolt M8 x 35 (x2)
24 KIT 2 Washer M8 (x4)
- MT30153 FV Service Kit 1 (contains items 5, 8, 10, 15, 16, 20, & 21)
- MT30053 FV Service Kit 2 (contains items 1, 2, 3, 4, 7, 13, 18, 19, 20, 23 & 24)

 

 

Elcometer Automatic General Valve Assembly

Part Number Description
MT30068-1 Elcometer 1440 Full FV Assembly complete with Pusher Line, 45° Mixer, FV Flat Valve, Pot Union, Pot Coupling & Airline Assembly
MT30068-2 Elcometer 1460 Full FV Assembly complete with Pusher Line, 45° Mixer T, FV Flat Valve, Pot Union, Pot Coupling & Airline Assembly
MT30068-3 Elcometer 20100 Full FV Assembly complete with Pusher Line, 45° Mixer T, FV Flat Valve, Pot Union, Pot Coupling & Airline Assembly
MT30068-4 Elcometer 24200 Full FV Assembly complete with Pusher Line, 45° Mixer T, FV Flat Valve, Pot Union, Pot Coupling & Airline Assembly
MT30068-5 Elcometer 24285 Full FV Assembly complete with Pusher Line, 45° Mixer T, FV Flat Valve, Pot Union, Pot Coupling & Airline Assembly

 

 

Spare Parts

Item Description Part Number
   

Model 1440

Model 1460

Model 20100

Model 24200

Model 24285

1

112" 15bar Pusher Line Assembly complete with Swaged Hose

MT28609-2

MT28609-4

MT28609-6

MT28609-7

MT28609-7

2

112" BSP Male, 60° Cone / 14" Male Red

MT30019

3

14" BSP 45° T - Rubber Lined

MT28562

4

14" BSP Forged Nipple, 3000lbs

MT30009

5

14" BSP Claw Coupling

MT30010

6

14" BSP Nipple Medium EN 10255

MT30011

7

FV Main Assembly

FV-B

8

14" BSP Hex Nipple

MT30012

9

14" BSP Male/Female Equal Union Taper Seat

MT30013

 

 

Technical Specification

Sorry, the technical specification is not currently available for this product.
#

Product Range

Elcometer FV Flat Valve

Elcometer FV Flat Valve

Part Number:

FV-B

Accessories

Spare Parts



Elcometer Flat Valve Spare Parts

Item Part Number Description
1 KIT 2 Wing Nut M6
2 KIT 2 Spacer M6 x 11
3 KIT 2 Washer M6 (x2)
4 KIT 2 Bolt M6 x 30
5 KIT 1 Air Hose, Steel Standard Safety Clip
6 KIT 2 Long Bolt (M12) (x2)
7 MT30078 Flat Valve Top Plate
8 KIT 1 Flat Valve Top Plate Gasket
9 MT30079 Flat Valve Middle Plate
10 KIT 1 Bottom Cover Gasket
11 MT30080 Flat Valve Bottom Cover
12 KIT 2 Wing Nut M8 (x2)
13 MT28578 FV Level Handle Guide
14 MT30006 Flat Valve Handle
15 KIT 1 Handle Pin
16 KIT 1 Spring
17 KIT 2 Bolt M12 x 50 (x4)
18 KIT 2 Washer (x12)
19 KIT 2 Nut M12 (x8)
20 KIT 1 Gasket (x2)
21 KIT 1 Flat Valve Shut Plate + Shaft
22 MT30007 Flat Valve Bottom Plate
23 KIT 2 Bolt M8 x 35 (x2)
24 KIT 2 Washer M8 (x4)
- MT30153 FV Service Kit 1 (contains items 5, 8, 10, 15, 16, 20, & 21)
- MT30053 FV Service Kit 2 (contains items 1, 2, 3, 4, 7, 13, 18, 19, 20, 23 & 24)

 

 

Elcometer Automatic General Valve Assembly

Part Number Description
MT30068-1 Elcometer 1440 Full FV Assembly complete with Pusher Line, 45° Mixer, FV Flat Valve, Pot Union, Pot Coupling & Airline Assembly
MT30068-2 Elcometer 1460 Full FV Assembly complete with Pusher Line, 45° Mixer T, FV Flat Valve, Pot Union, Pot Coupling & Airline Assembly
MT30068-3 Elcometer 20100 Full FV Assembly complete with Pusher Line, 45° Mixer T, FV Flat Valve, Pot Union, Pot Coupling & Airline Assembly
MT30068-4 Elcometer 24200 Full FV Assembly complete with Pusher Line, 45° Mixer T, FV Flat Valve, Pot Union, Pot Coupling & Airline Assembly
MT30068-5 Elcometer 24285 Full FV Assembly complete with Pusher Line, 45° Mixer T, FV Flat Valve, Pot Union, Pot Coupling & Airline Assembly

 

 

Spare Parts

Item Description Part Number
   

Model 1440

Model 1460

Model 20100

Model 24200

Model 24285

1

112" 15bar Pusher Line Assembly complete with Swaged Hose

MT28609-2

MT28609-4

MT28609-6

MT28609-7

MT28609-7

2

112" BSP Male, 60° Cone / 14" Male Red

MT30019

3

14" BSP 45° T - Rubber Lined

MT28562

4

14" BSP Forged Nipple, 3000lbs

MT30009

5

14" BSP Claw Coupling

MT30010

6

14" BSP Nipple Medium EN 10255

MT30011

7

FV Main Assembly

FV-B

8

14" BSP Hex Nipple

MT30012

9

14" BSP Male/Female Equal Union Taper Seat

MT30013

 

 

Technical Specification

Sorry, the technical specification is not currently available for this product.

Downloads

Data Sheet

Please select a language

Instruction Manual

Please select a language